
   
 

SOUTH SAN LUIS OBISPO COUNTY 
SANITATION DISTRICT 

Post Office Box 339, Oceano, California 93475-0339 
1600 Aloha, Oceano, California 93445-9735 

Telephone (805) 489-6666 FAX (805) 489-2765 
www.sslocsd.us 

 
 

AGENDA 
BOARD OF DIRECTORS MEETING 

Arroyo Grande Council Chambers,  
215 East Branch Street,  

Arroyo Grande, California 93420 
 

 Wednesday, June 5, 2024, at 6:00 p.m.  
 
Board Members  Agencies 
Linda Austin, Chair  Oceano Community Services District 
Caren Ray Russom, Vice Chair   City of Arroyo Grande 
Karen Bright, Director  City of Grover Beach 
 
 
Alternate Board Members  
Charles Varni, Director  Oceano Community Services District 
Lan George, Director  City of Arroyo Grande  
[...]
digester is a 40-foot-tall, 100-foot-diameter reinforced 
concrete structure, with flat concrete roofs. GHD efforts 
included topographic surveys and as-built mechanical 
surveys, structural assessments, gas take-off quality and 
quantity evaluations, vibration analysis, and coating 
evaluations. GHD prepared rehabilitation 
recommendations for the complete reconditioning of the 
roofs and mechanical systems for both digesters. 

Town of Wickenburg Primary Aeration 
Upgrades 

Field Technician 
Town of Wickenburg | Wickenburg, AZ | 2017 

Supported the design of an aeration upgrade to an 
existing facility, including the coordination and oversight 
of potholing and as-builting of the existing piping 
systems and utilities. GHD was responsible for preparing 
the design of construction documents for the 
replacement of the existing draft tube, mechanical 
surface aeration equipment in two existing aeration 
basins with diffusers and high efficiency blowers at the 
800,000 gpd WWTP. This included topographic survey, 
facility mapping. 

91st Avenue WWTP Confined Space Audit 

Field Technician/Asset Management Consultant 
City of Phoenix | Phoenix, AZ | 2017 

Part of a field team responsible conducting field 
assessments, facility mapping for over 3,000 spaces 
evaluated at the 91st Avenue WWTP for OSHA and City 
compliance with Code of Federal Regulations (CFR) 
1910.146 confined space requirements. GHD was 
responsible for completing a facility-wide assessment 

Item 8C. Attachment Page 8



David Hilliard | Senior Technical Specialist/Construction Manager 

T 602.216.7276 | E david.hilliard@ghd.com www.ghd.com 

 

 

and mapping relating to the confined spaces and 
hazards at the City of Phoenix 91st Avenue WWTP. This 
is a 130-acre, WWTP with a capacity of 230 mgd. GHD 
conducted field assessments that identified and 
assessed confined spaces and their related hazards in 
review of Phoenix Water Services District (WSD) safety 
entry practices, reporting and training requirements. 
GHD developed unique, OSHA-compliant confined 
space evaluation forms used in the assessments, and 
prepared a register that identifies the locations, confined 
space classifications, hazards, and permit requirements. 

23rd Avenue WWTP Confined Space Audit 

Field Technician, Asset Management Consultant 
City of Phoenix | Phoenix, AZ | 2018 

Responsible for conducting field assessments, facility 
mapping of over 1,040 areas across the 57 mgd 
wastewater treatment facility. GHD was responsible for 
completing a facility-wide assessment and mapping 
relating to the confined spaces and hazards at the City 
of Phoenix 23rd Avenue WWTP. This WWTP has a 
capacity of 57 mgd. GHD conducted field assessments 
that identified and assessed confined spaces and their 
related hazards in review of Phoenix WSD safety entry 
practices, reporting and training requirements. GHD 
developed unique, OSHA-compliant confined space 
evaluation forms used in the assessments, and prepared 
a register that identifies the locations, confined space 
classifications, hazards, and permit requirements 

Various WWTPs 

Operator/Superintendent 
Various Agencies | Geneva, OH; Geneva on the 
Lake, OH; Jefferson, OH | 1996-2004 

Served as the operator and\or superintendent for a 
variety of WWTP’s in the state of Ohio. These ranged 
from a 0.5 mgd plant to 2.0 mgd plant, all of which was 
involved and instrumental in significant plant 
expansions and renovations. This included the 
complete installation and implementation of a 
laboratory for in-house testing of the majority of a City's 
Environmental Protection Agency (EPA) mandated 
compliance with the Discharge Permit. This laboratory 
provided the City with substantial savings associated 
with sending the samples to an outside laboratory. 

Project Manager, Lead Operator 
Bowlin Travel Centers | Picacho, AZ | 2017 

Responsible for completing facility assessments, 
optimization, and contract operations for a sequencing 
batch reactor wastewater treatment facility, in support of 
compliance resolution with ADEQ. This included 
optimization of the process, mechanical and electrical 
systems, and was able to rectify the performance of a 
facility that was non-compliant for a significant time and 
achieve two consecutive quarters of compliance to 
extinguish the consent order. Dave was also responsible 
for procuring and training new operators to take over the 
facility at the end of GHD’s engagement. 

GHD provided support to respond to a consent order 
and support interactions with ADEQ to communicate and 

coordinate compliance efforts. GHD also completed an 
evaluation for the optimization of the existing WRF in the 
aim of determining existing WRF performance, influent, 
and effluent characteristics and to determine the 
remaining capacity to achieve and sustain compliance 
requirements. GHD identified and implemented O&M 
optimization techniques to meet compliance 
requirements and developed a study that identifies 
alternatives, and capital and operational expenditures to 
support an approach to achieve and sustaining 
compliance. 

ADOT Water and Wastewater Operations 

Lead Operator 
ADOT | Arizona | 2015-2017 

Responsible for operation and maintenance, testing, and 
reporting for the ADOT rest area and port of entry, as 
well as the maintenance yard water and wastewater 
systems throughout the state of Arizona. 

GHD operated and maintained regulated and non- 
regulated water and wastewater facilities for the Arizona 
Department of Transportation. With over 40 remote water 
production and distribution facilities, Dave demonstrated 
the capacity to manage compliant ongoing operations and 
maintenance while instituting a robust safety program 
including safe work practices, confined space recognition 
and classification as well as developing standard 
operating and reporting procedures. 

Wickenburg Ranch WRF Operations 

Lead Operator 
Town of Wickenburg | Wickenburg, AZ | 2017 

Served as Lead Operator for the daily operations, 
sampling, reporting and maintenance of a new 
wastewater reclamation facility. GHD was responsible for 
the extended operations of the 100,000 gpd Wickenburg 
Ranch WRF between the completion of construction and 
the full commissioning and discharge of the facility. The 
Wickenburg Ranch WRF includes a membrane bioreactor 
water, equalization, anoxic, pre-aeration, aerobic 
digester, headworks, Ultraviolet disinfection, and two lift 
stations. GHD operators were responsible for the daily 
operations, recording, reporting, and maintenance of the 
facility. 

Certifications/Trainings 
– OSHA 40-Hour Health and Safety Training, 2004 
– OSHA 8-Hour Refresher Annually, 2005-2018 
– OSHA Confined Space, Attendee and Entrant, 2018 
– CPR, 2015 
– AED, 2014 
– Competent Person Trench Safety, 2013 
– Hazardous Material Transportation, 2004, 2008, 2012 
– Lockout Tag Out Training, 2004, 2009, 2012, 2014 
– HazCom Training for Hydrogen Sulfide, 2015 
– GHD Defensive Driving, 2015 
– Lead Awareness 
– Ergonomic Assessment Training, 2014 

Item 8C. Attachment Page 9



Coenraad Pretorius | Technical Director 

T 949.585.5209 | E coenraad.pretorius@ghd.com www.ghd.com
 

 

Coenraad Pretorius PE 
Technical Director 

Location 
Irvine, CA 

Experience 
30 years 

Qualifications/Accreditations 
– BS, Chemical Engineering, University of Stellenbosch, South Africa, 1993 
– BS (Honors), Microbiology, University of Cape Town, South Africa, 1990 
– BS, Genetics and Biochemistry, University of Stellenbosch, South Africa, 1989 
– Civil Engineer, CA #63203 

Key technical skills 
– Plantwide Wastewater Process Modeling 
– Biological Nutrient Removal 
– Secondary Treatment Design and Capacity Rating 
– Aeration System Design 
– Mixing, including Anaerobic Digesters 
– Grit Removal 
– Recuperative Thickening 

Memberships 
– American Institute of Chemical Engineers 
– Water Environment Federation (WEF), Municipal 

Resource Recovery Design Committee 
– WEF Program Committee, Municipal Symposium 
– WEF RISE Focus Group, Digester Mixing 

Technologies and Full-Scale Applications 
– WEF Grit Task Force and Co-Author (New Grit 

Sampling Guidelines), WEF Subcommittee 

Relevant experience summary 

Coenraad Pretorius is GHD’s former service line leader for wastewater treatment and recycling in North America. 
He has 28 years of experience in process design for water and wastewater treatment. His experience includes 
biological nutrient removal, secondary treatment design, capacity rating, process modeling and oxygen transfer, as 
well as grit removal. Recently he has focused on process control and energy saving strategies, including 
optimization of mixing and aeration in aeration basins, as well as mixing in anaerobic digesters. In South Africa, 
Coenraad also worked on low maintenance systems (including pond systems), industrial effluent treatment, acid 
mine drainage, and treatment of potable water. Coenraad has also made numerous conference presentations and 
has co-authored chapters in numerous industry design references. 

Modeling 

Little Patuxent Water Reclamation Plant Facility 
Plan Engineering Services 

Process Modeler 
Howard County | Howard County, MD 

The Little Patuxent Water Reclamation Plant is an 
Enhanced Nutrient Removal (ENR) plant with annual 
mass-based loading limits for total nitrogen and 
phosphorus. These limits translate to effluent limits of 
3.4 and 0.26 mg/L, respectively. The Little Patuxent 
Water Reclamation Plant incorporates several innovative 
treatment technologies, including digestate phosphorus 
precipitation and centrate deammonification. Secondary 
treatment consists of three parallel plants, each with 

unique process reactors volumes and zone 
configurations. Developed a calibrated process model, 
carefully interpreting the available operating data while 
fine-tuning model parameters. Next, helped the team 
determine the optimum primary effluent flow split 
between the three plants so that all three plants would 
operate at the same aerobic Solids Retention Time 
(SRT), while maintaining the same clarifier safety factor 
to avoid overloading any secondary clarifiers. Reviewed 
control strategies to ensure that the optimum flow split 
could be maintained, even when units were taken out of 
service. Also helped to develop a new SRT control 
strategy to ensure that the actual SRT remained as 
close as possible to the setpoint SRT, to maximize ENR 
performance and reliability. 

Item 8C. Attachment Page 10



Coenraad Pretorius | Technical Director 

T 949.585.5209 | E coenraad.pretorius@ghd.com www.ghd.com
 

Mattawoman Wastewater Treatment Plant 
Facility Plan 

Process Modeler 
Charles County | Department of Public Works | 
Charles County, MD 

The Mattawoman Wastewater Treatment Plant is an 
ENR plant with annual mass-based loading limits for 
total nitrogen and phosphorus. At the future design flow 
of 20 mgd, these limits translate to effluent limits of 4.0 
and 0.18 mg/L, respectively. The existing plant includes 
primary treatment, five parallel Biological Nutrient 
Removal (BNR) reactors, secondary clarifiers, ferric 
chloride dosing, final clarifiers, sand filters, ultraviolet 
disinfection, and cascade aeration. Solids handling 
consist of sludge thickening, storage, and dewatering. 
Assisted with data analysis and developed a calibrated 
process model. Used the model to compare adding an 
additional BNR reactor to process intensification. 
Process intensification options included Membrane 
Bioreactor (MBR), magnetite ballasted activated sludge 
and mobile organic biofilm. The options were compared 
in terms of design criteria, capital, and lifecycle costs, as 
well as non-cost decision factors. All vendors were 
engaged for proposals. The proposals were verified 
using the calibrated process model. Due to issues with 
some of the existing secondary clarifiers, all options 
(other than MBR) involved construction of new 
secondaries, so that adding a new BNR reactor or 
gradually converting to MBR proved most attractive. The 
analysis formed the basis of a presentation at the 
Process Innovations Conference and WEFTEC. 

Moulton Niguel Water District Plant 3A  

Process Specialist 
Moulton Niguel Water District | Aliso Viejo, CA  

Oversaw process modeling to determine: 1) the capacity 
of the existing facilities, 2) additional process units 
required to treat a flow of 6 mgd to meet existing effluent 
standards, 3) additional process units required to treat a 
flow of 6 mgd to meet an effluent Total Nitrogen (TN) 
concentration of 10 mg/L, and 4) process units required 
to treat a flow of 6 mgd to meet an effluent TN limit of 10 
mg/L using a MBR process. As part of the project 
additional sampling was performed and it was 
determined that the influent has a very low soluble 
substrate concentration, so that an abnormally large 
anoxic fraction would be required to reliably meet the 
effluent TN limits. It was also shown that the primary 
clarifiers occasionally achieved abnormally high removal 
efficiencies, which further added to the challenge of 
meeting effluent TN limits. 

Pecan Ranch Water Reclamation Plant - Phase 
IV Expansion  

Process Specialist 
Johnson Utilities | Phoenix, AZ 

Worked with the package plant vendor to ensure that the 
proposed plant would meet all the effluent limits. Also 
closely reviewed the vendor’s aeration calculations. The 
design involves a non-standard, retrievable diffuser 
system. During the review, noticed that the vendor was 
not using the most efficient diffuser available from the 
diffuser supplier. After discussing the available options 
with the diffuser supplier, set up a meeting between 
himself, the vendor, and the diffuser supplier. The 
outcome of the meeting was that several of the vendor’s 
regional managers visited the diffuser supplier’s 
manufacturing plant, to explore how the supplier’s 
products address the vendor’s needs, while 
simultaneously improving system efficiency. This 
outcome benefitted not only this project, but all future 
vendor projects. 

Tartesso West Water Reclamation Facility 
Assessment and Expansion Study  

Process Modeler 
City of Buckeye | Buckeye, AZ 

Set up a dynamic BioWin model to simulate the 
performance of the existing unusual Sequencing Batch 
Reactor (SBR) process, which includes a continuously 
fed anoxic zone upstream of the aerobic SBR reactor. 
The model was used to determine the capacity of the 
existing system and the expansion requirements if using 
the same technology. The analysis included estimating 
the duration of the idle cycle needed to accommodate 
future peak flow events and the levels of all process 
tanks during the treatment cycle to ensure the influent 
flows could be accepted in the available process 
volumes, while meeting the effluent limit under all design 
loading conditions. The analysis also determined the 
optimum cycle times and target dissolved oxygen 
concentrations during the idle, fill and react phases. Also 
used a BioWin model to evaluate phasing for expanding 
the capacity of the existing plant from 1.2 to 32 mgd 
through several phases using both conventional 
activated sludge and MBR technologies. He showed that 
the MBR option would best allow expanding the plant 
while combining the somewhat conflicting requirements 
of not having an overly complex plant at buildout (20+ 
plants in parallel) and leaving no stranded assets in case 
growth stalls along the way. 

North Shore Wastewater Treatment Plant  

Process Specialist 
Metro Vancouver | Vancouver, BC 

Served as Process Specialist for an in-depth evaluation 
of the response of a treatment plant proposed by one 
team to various operating strategies and changing 
influent flows and loads. A five-year dynamic model 
simulation was performed using daily influent flow, load 
and temperature data provided by the client, for three 
different operating strategies. For each strategy, daily 

Item 8C. Attachment Page 11



Coenraad Pretorius | Technical Director 

T 949.585.5209 | E coenraad.pretorius@ghd.com www.ghd.com
 

adjustments to solids volumetric flows were made to 
reflect the actual adjustments operators, often assisted 
by automatic controls, would make in the field. The 
output was used to confirm the proposed plant’s ability 
to consistently meet effluent limits, and to estimate the 
full range of expected airflows required, as well as to 
determine the range of solids mass flows that can be 
expected. The proposed plant would likely have met all 
client requirements. 

City of Sunnyvale Water Pollution Control Plant 
Program Management Services  

Process Specialist 
City of Sunnyvale | Sunnyvale, CA 

For the ongoing Secondary Treatment and Solids 
Handling project, was instrumental in the development of 
the scope of work, writing the first draft of the preliminary 
design section for all process areas involving secondary 
treatment, as well as sidestream treatment. Assisted the 
client with proposal evaluation and selecting the design 
consultant. Continues to assist the City, most recently 
with the review of design flows and loads, as well as 
process design criteria. 

Naval Facilities Engineering Systems Command 
(NAVFAC) Northwest Wastewater Facility 
Planning  

Process Specialist 
NAVFAC | Naval Air Station Whidbey Island, 
Seaplane Base, WA 

Assisted with an evaluation of the existing lagoon 
system, using the commercially available process 
model, BioWin. Alternatives to the lagoon system were 
also evaluated. Reviewed a proposal from a vendor to 
supply a turn-key sequencing batch reactor system and 
assisted with the development of a construction 
sequencing strategy. 

City of Los Angeles Hyperion Treatment Plant  

Process Specialist 
City of Los Angeles Department of Public Works | 
Los Angeles, CA 

Served as Process Specialist for an evaluation of 
options to reduce ammonia-nitrogen concentrations in 
the secondary effluent of the Hyperion Treatment Plant 
for the City of Los Angeles. The project included 
consideration of the routing of recycle streams, recycle 
treatment, conversion of oxygen reactors to nitrifying air 
activated sludge, and partial nitrification in the existing 
oxygen reactors. For all options, the expected impact on 
effluent quality was determined for ocean discharge and 
West Basin Municipal Water District reuse. 

Investigator Plant 1 Sludge Process  

Process Specialist 
Orange County Sanitation District (OC San) | Orange 
County, CA  

Investigated the potential benefits and savings that could 
be achieved by producing thicker primary sludge at Plant 
No. 1 for the OC San. To maintain OC San’s target 
hydraulic retention time of 15 days in the digesters it was 
necessary to either construct more digester volume or 
produce thicker primary sludge. As a result, OC San 
decided to pursue a centrifuge thickener project that had 
the ability to co-thicken primary sludge with waste 
activated sludge. This led OC San to review the primary 
sludge concentration data at Plant #1. It was discovered 
that the rectangular primary clarifiers could not match 
the older circular primaries as far as primary sludge 
concentration was concerned. OC San commissioned a 
project to investigate the cause for the lower primary 
sludge concentrations from the rectangular primaries, as 
well as the overall impact on the facility if the primary 
sludge concentration achieved in the circular primaries 
could be matched in the rectangular units. A process 
model was created, and process outputs were used as 
inputs to an operations cost model. It was shown that 
significant savings are possible if the circular unit 
concentration could be matched and external primary 
sludge thickening in centrifuges could be avoided. It was 
concluded that part of the reason for the lower sludge 
concentrations from the rectangular units were due to 
the design of the sludge hoppers. Due to the complexity 
of implementing changes to these hoppers, the project 
did not proceed, and centrifuge co-thickening of primary 
sludge was implemented. 

Model of Unit 1 Primary Clarifier and 
Surrounding Circular Aeration Basin  

Process Specialist 
City of San Bernardino | San Bernardino, CA 

Created a model of the Unit 1 primary clarifier and 
surrounding circular aeration basin for the City of San 
Bernardino. Identified the required feed points, treatment 
capacity, and optimal operation with any two adjacent 
zones (out of a total of 10) out of service. The secondary 
treatment system is also being converted to nitrogen 
removal. 

5.3-mgd Extension of Baviaanspoort Sewage 
Treatment Plant  

Review Engineer 
Pretoria Municipality | Africa 

Responsibilities included modeling of the biological 
nutrient removal process using BioWin, assisting the 
client with starting up the new module and preparation 
and review of piping and instrumentation diagrams. 

Item 8C. Attachment Page 12



Coenraad Pretorius | Technical Director 

T 949.585.5209 | E coenraad.pretorius@ghd.com www.ghd.com
 

Modeling confirmed among other things the benefit of 
using a flow-balancing tank. 

Design 

Carbon Canyon Water Recycling Facility Asset 
Management and Improvements  

Process Engineer 
Inland Empire Utilities Agency (IEUA) | Chino, CA 

Developed a calibrated process model of the facility and 
served as a process specialist for the evaluation of 
different alternatives for modifying the aeration basins 
and upgrading the aeration system. For each alternative, 
the impact on effluent quality was evaluated, as well as 
the life cycle cost. The selected alternative is under 
design and will create a consistent configuration in all 
aeration basins, replace the existing blowers with turbo 
blowers, upgrade the existing tube diffusers, expand the 
aeration control system to include ammonia-based 
aeration control and improve sludge settling 
characteristics, while maintaining low effluent total 
inorganic nitrogen levels. 

Eastern Municipal Water District Expansion 
Projects  

Process Engineer 
Eastern Municipal Water District | California 

Served as Process Engineer on these projects which 
included expansion of the San Jacinto Regional Water 
Reclamation Facility to 14 mgd, expansion of the 
Moreno Valley Regional Water Reclamation Facility to 
18 mgd, and expansion of the Perris Valley Regional 
Water Reclamation Facility to 22 mgd. These projects 
typically include modifications of existing aeration basins 
to achieve nitrogen removal, optimization of the use of 
existing process units in future treatment configurations, 
integration between new and existing process units, 
evaluation of new solids handling technologies and their 
effect on secondary treatment, and comparison of new 
technologies with existing equipment. The Perris Valley 
project included providing temporary fine-bubble 
aeration to an operating oxidation ditch without taking 
the ditch out of service in order to ensure that interim 
flow increases could be treated until the new plant was 
put in service. 

Laguna County Sanitation District Phase I 
Upgrade Project  

Process Engineer 
Laguna County Sanitation District | Orcutt, CA 

Served as Process Engineer on this project that included 
development of a spreadsheet-based process model to 
evaluate and compare treatment options, including cost. 
The initial evaluation showed that conventional 
treatment would be cheaper than MBR, but still exceed 

the District’s available budget. A follow-up evaluation 
compared six different cost saving options, including a 
lagoon-based system, trickling filters, biological aerated 
filters, and a ballasted mixed liquor (BioMag™) process. 
Four options had similar capital costs and a paired-wise 
analysis was used to include non-financial factors, such 
as process reliability and odor potential. It was 
determined that an extended aeration system, without 
primary clarifiers, best fit the client's needs. 

Post Point Wastewater Treatment Plant 
Conversion from High Purity Oxygen to Air  

Process Engineer 
City of Bellingham | Bellingham, WA 

The project added a single selector upstream of two 
aeration basins, as well as a third basin in parallel to the 
other two. The aeration system had to be designed to 
accommodate the full range of oxygen demands from no 
nitrification to full nitrification. The selector could 
potentially be operated with either one, two, or three 
basins in parallel downstream of it. This made the 
aeration system design particularly challenging. The 
project also included automated Solids Retention Time 
(SRT) control. 

City of San Clemente Assessment of Plant 
Operation  

Process Specialist 
City of San Clemente | San Clemente, CA 

The plant performance is affected by an inhibitory 
compound in the influent. As a result of the assessment, 
baffles and mixers were added to the aeration basins to 
create anaerobic selectors. The baffle design included 
hydraulic modeling to prevent the occurrence of reverse 
flows at the surface, which could reduce selector 
efficiency and trap surface scum in the selector zone. 
The selectors significantly improved sludge settleability 
and allowed the plant to consistently meet its effluent 
limits. 

Wastewater Treatment Plant’s Conversion to 
Biological Nutrient Removal  

Process Engineer 
Camarillo Sanitary District | Camarillo, CA 

Aeration basins were converted to step-feed system. 
The air supply was modified to improve aeration control 
and to optimize energy usage. 

Preliminary Design of the New Santa Rosa 
Water Reclamation Facility Expansion  

Project Engineer 
Rancho California Water District | Temecula, CA 

The project included the development of a spreadsheet-
based process model for treatment train evaluation, and 

Item 8C. Attachment Page 13



Coenraad Pretorius | Technical Director 

T 949.585.5209 | E coenraad.pretorius@ghd.com www.ghd.com
 

after evaluating more than 10 options, it was decided to 
upgrade the existing sequencing batch reactor system to 
a plant that would include primary treatment, 
conventional secondary treatment, and anaerobic 
digestion. 

El Estero Wastewater Treatment Plant Primary 
and Secondary Clarifiers - Aeration Basins and 
Filter Rehabilitation Project  

Process Engineer 
City of Santa Barbara | Santa Barbara, CA 

Served as process for this project which added selector 
zones to the aeration basins along with mixers, diffusers, 
and gates. The project involved sludge collector 
improvements to the secondary and primary clarifiers 
along with coating and valve replacement to the filters. 

Carson City Wastewater Reclamation Plant 
Expansion  

Process Engineer 
City of Carson | Carson City, NV 

Responsible for comparison between different process 
options. After completing a preliminary design of two 
different processes, the results were presented to the 
client for process selection. 

Desert Dunes Water Reclamation Plant Design  

Process Engineer 
City of Yuma | Yuma, AZ 

Phase 1 has a design capacity of 3 mgd. Nitrogen 
removal is achieved in an activated sludge reactor, 
which receives unsettled wastewater. Solids are 
stabilized in an aerobic digester. The design allows the 
aerobic digester to be converted to a second aeration 
basin during Phase 2. 

Clark County Water Reclamation Facility  

Process Engineer 
Clark County Water Reclamation District | Clark 
County, NV 

This project optimized the existing basins for ammonia 
and phosphorus removal by increasing plug-flow 
characteristics in the aeration basins. The upgraded 
plant has the flexibility to utilize different process 
configurations to adapt to changes in wastewater quality 
or future effluent quality demands. Changes included 
adding internal baffling and a tapered diffuser layout. 

Riverside Regional Water Quality Control Plant 
Secondary Systems Upgrades  

Process Engineer 
City of Riverside | Riverside, CA 

Served as Process Engineer for the design of a new 
aeration system that included comparison between 
different fine bubble aeration diffusers. The analysis 
included a preliminary design for each diffuser. Based 
on the design capital costs, operating and maintenance 
cost, and cost amortized over 20 years were determined 
and the best candidate for the application was identified. 
Coenraad reviewed the selected vendor’s factory test 
procedure and suggested some changes to closer 
match the diffuser layout at full scale. The project 
achieved all the client’s objectives, including installing a 
single type of diffuser in both plants. 

Rietgat Sewage Treatment Plant Extension 
Design  

Process Engineer 
Pretoria Metropolitan Council | South Africa 

Proved detail design services for the extension of the 
Rietgat Sewage Treatment Plant. The pond-based 
system was extended from 1.85 mgd to 7.3 mgd. At the 
same time, the performance of the biological nutrient 
removal plant was improved by including primary 
clarifiers and elutriation sludge thickeners to produce 
Volatile Fatty Acids (VFA’s). The decision to extend the 
pond-based system was reached after evaluating the 
capital investment for three different process options. 
This process proved to be extremely competitive with 
conventional processes. 

Kwazamohle Sewage Treatment Plant 
Extension to 1.0 mgd  

Process Engineer 
Steve Tshwete Local Municipality | Hendrina, South 
Africa 

The previous plant consisted of a pond system and 
effluent was pumped to a nearby farm for crop irrigation. 
The new plant discharges to the natural stream. The 
extension made full use of existing infrastructure for 
primary treatment and sludge stabilization. This reduced 
the capital investment for the new plant considerably. 
The secondary treatment also benefits from the ponds 
through the use of the patented PETRO process. 

Detailed Design of Roossenekal Sewage Works  

Process Engineer 
Town of Roossenekal | South Africa 

The design includes anaerobic ponds, trickling filters, 
secondary clarifiers, a constructed wetland, and chlorine 
disinfection to produce an effluent that can be 
discharged to the natural stream in an environmentally 
sensitive area. 

Item 8C. Attachment Page 14



Coenraad Pretorius | Technical Director 

T 949.585.5209 | E coenraad.pretorius@ghd.com www.ghd.com
 

Dullstroom Sewage Treatment Plant Extension 
Design  

Process Engineer 
Highveld Regional Services Council | South Africa 

The plant was extended from a 52,800-gpd pond system 
with effluent irrigation to a 264,000-gpd biological 
nutrient removal process. The town of Dullstroom is 
located in the pristine headwaters of the Olifants River in 
an area well known for trout fishing. The challenge was 
to develop a cost-effective solution and to ensure 
reliable plant performance in the absence of a highly 
skilled operator. The design included an activated 
sludge reactor, final clarifiers, a constructed wetland, 
and effluent disinfection. The previous plant is now used 
for sludge stabilization and the sludge is dried on sludge 
drying beds. The supernatant from sludge stabilization is 
still irrigated. 

Plant Optimization 

Tapia Water Reclamation Facility Process Air 
Evaluation  

Process Engineer 
Las Virgenes Municipal Water District | Calabasas, 
CA 

The work included optimization of air use at the facility, 
with the bulk of the savings coming from improving 
oxygen transfer in the aeration basins. The existing 
system consists of two sets of blowers and fine-bubble 
diffusers attached to swing arms (i.e., a spiral roll 
system). Using off-gas testing, it was determined that 
the spiral roll system rapidly lost transfer efficiency at 
higher airflow rates. It was also shown that the plant 
capacity is currently limited by its aeration capacity. 

Aeration Basin Rehabilitation  

Process Engineer 
Encina Wastewater Authority | Carlsbad, CA 

In order to maximize secondary treatment capacity, 
sludge-settling characteristics had to improve. This was 
achieved by installing selector zones. Various options 
were investigated to find the optimum selector size, as 
well as the number of zones. The diffuser grid was also 
adjusted to match the new oxygen demand throughout 
the basin. Coenraad used state point analysis to 
determine that return activated sludge (RAS) pumping 
capacity was not a limiting factor, and an expensive 
clarifier expansion project was avoided. A sub-sequent 
analysis by an independent consultant showed that the 
later diffuser replacement project reduced the blower 
airflow by 9% and the blower power use by 39%. 

Camrosa Water District 2009 Engineering 
Compliance Report  

Process Specialist 
Camrosa Water District | Camarillo, CA 

The report constitutes the basis for the District’s 
application to the Regional Water Quality Control Board 
(RWQCB) to up-rate the treatment capacity of the 
Camrosa Water Reclamation Facility to 2.25-mgd 
maximum 30-day average flow. The report analyzes 
each of the plant’s treatment process areas as they 
relate to meeting the discharge limitations established by 
the RWQCB. It shows conformance with the California 
Department of Public Health and reliability requirements 
of Water Recycling Criteria or Title 22 of the California 
Code of Regulations. It also identifies required 
improvements to allow up-rating the plant capacity and 
presents a contingency plan for containment of water 
treatment and disposal of effluent during process upsets 
or power outages. 

Temecula Valley Regional Water Reclamation 
Facility Study  

Process Engineer 
Eastern Municipal Water District | Perris, CA 

Served as Process Engineer for this study to increase 
the reliable capacity of the Temecula Valley Regional 
Water Reclamation Facility from 16 mgd to 18 mgd. 

Perris Valley Regional Water Reclamation 
Facility Investigation  

Process Specialist 
Eastern Municipal Water District | Perris, CA 

The aim of the investigation was to determine 
opportunities for reducing power consumption so as to 
achieve savings in Operations and Maintenance (O&M) 
costs. A model of the existing five-stage Bardenpho 
Plant was set up and calibrated with operating data from 
the plant. 

Perris Valley Regional Water Reclamation 
Facility Improved SRT Control Strategy  

Process Engineer 
Eastern Municipal Water District | Perris, CA 

Served as Process Engineer for the development of an 
improved SRT control strategy. Calculating SRT for a 
step feed aeration basin is no simple task. The new 
strategy uses feed flow split and Return Activated 
Sludge (RAS) ratio, as opposed to Mixed Liquor 
Suspended Solids (MLSS) and RAS Total Suspended 
Solids (TSS) concentrations, and generally results in 
less day-to-day variation in the waste activated sludge 
flow rate. This improves process stability. The strategy is 
now also being used at the San Jacinto Valley and the 
Temecula Valley Regional Water Reclamation Facilities. 

Item 8C. Attachment Page 15



Coenraad Pretorius | Technical Director 

T 949.585.5209 | E coenraad.pretorius@ghd.com www.ghd.com
 

Clark County Water Reclamation District Interim 
Operating Strategy  

Process Engineer 
Clark County Water Reclamation District | Clark 
County, NV 

Served as Process Engineer on a team to develop an 
interim operating strategy. Due to a higher than 
anticipated increase in wastewater flow and load, it 
became necessary to consider the options available to 
the operators while the extensions to the plant were 
constructed. A later project evaluated the feasibility of 
anaerobic digestion and power generation. 

Operations & Maintenance 

Perris Valley Regional Water Reclamation 
Facility Plant 3  

Process Engineer 
Eastern Municipal Water District | Perris, CA 

Developed a dynamic process model to optimize the 
start-up of the water reclamation facility Plant 3. The 
model allowed adjustment of parameters including seed 
volume, number and timing of placing zones in service, 
Waste-Activated Sludge (WAS) flow (volume and 
phasing), and feed flow split, while monitoring MLSS 
concentration, Dissolved Oxygen (DO) concentrations; 
and effluent ammonia-, nitrite-, and nitrate-nitrogen 
concentrations. The operators adhered to the model-
generated targets and were satisfied with the results and 
the ability to rapidly meet effluent limits. 

Operating Maintenance Manuals  

Operating Maintenance Manual Preparer 
Various Clients | Multiple Locations 

Prepared a number of operating and maintenance 
manuals for wastewater treatment plants. The process 
units included primary clarifiers, anaerobic ponds, 
oxidation ponds, trickling filters, activated sludge 
reactors, final clarifiers, constructed wetlands, 
maturation ponds, chlorine contact channels, aerobic, 
anaerobic sludge digesters, and sludge drying beds. The 
manuals typically describe the process units in two 
ways, an explanation of how the unit functions and a 
description of how the unit must be operated and 
controlled. A table with common problems is included to 
ensure easy troubleshooting. Common wastewater 
terms are explained and basic sizes of all units as well 
as equipment is included. A sampling schedule is 
provided together with a description of all the analyses 
that need to be performed. A piping and instrumentation 
diagram is often used to show the function of all valves 
and other equipment. 

Chiquita Water Reclamation Plant Phase III 
Expansion  

Operator Training Assistance 
Santa Margarita Water District | Las Flores, CA 

The project consisted of design of an influent pump 
station, headworks, primary clarification, an aeration 
basin, secondary clarification, and tertiary treatment. A 
portion of the plant effluent is pumped to a reclamation 
system. The project included modification and 
rehabilitation of existing Digesters 1 and 2 and design of 
a new digester with pump mixing and digester heating. 

Membranes 

Sammamish Valley Reclaimed Water 
Production Facility  

Design Team Member 
King County | King County, WA 

Responsible for design of aeration basins and modeling 
of biological part of the MBR process. 

Evaluation of the Use of Membrane Processes  

Team Member 
Orange County Sanitation District | Orange County, 
CA 

Participated in evaluating the use of membrane 
processes for Orange County Sanitation District. A 
comparison was made between conventional activated 
sludge followed by microfiltration and MBR treatment, 
including capital cost, effluent quality, and residuals 
produced. 

Evaluation of MBR’s in Basins for Plant 3A  

Process Engineer 
South Orange County Wastewater Authority | 
Orange County, CA 

Served as Process Engineer on a team that evaluated 
the use of MBR’s in existing basins at the South Orange 
County Wastewater Authority’s Plant 3A. MBR treatment 
was compared to conventional technology and a new 
non-biological membrane treatment process. 

Master Planning 

Process Specialist 
Five Water Resource Recovery Facilities Master 
Plans | Coachella Valley Water District | Palm Desert, 
CA 

The District owns and operates five water resource 
recovery facilities in a service area that includes many 
unsewered areas. The master plan needs to consider 
vastly different growth rates in different parts of the 
service area, the actual capacity of the five facilities, the 
potential for a regional solids handling facility, as well as 

Item 8C. Attachment Page 16



Coenraad Pretorius | Technical Director 

T 949.585.5209 | E coenraad.pretorius@ghd.com www.ghd.com
 

opportunities for reuse and storage of treated effluent. 
On top of high winter flows and loads, festivals, and 
holidays create extreme short term peak loads with 
unique challenges. Sampling during festival weekends 
helped to quantify the peak loads and to identify viable 
solutions. A set of key performance indicators was also 
developed for the District to track operations and assess 
the efficiency of treatment while managing costs. At one 
of the facilities automatic SRT control and ammonia-
based aeration control was implemented. 

Central Plant Process Models  

Lead Process 
Engineer Clark County Water Reclamation District 
Master Plan | Clark County, NV 

The District owns and operates a number of different 
facilities, from the 160-mgd Central Plant that achieves 
some of the highest levels of nitrification and biological 
phosphorus removal to small (<100,000-gpd) pond 
systems. Developed process models to assess the 
capacity, opportunities for expansion, as well as interim 
operating strategies for several of these facilities. 

City of Riverside Wastewater Collection and 
Treatment Facilities Integrated Master Plan  

Process Engineer 
City of Riverside | Riverside, CA 

Served as Process Engineer on the City of Riverside’s 
Wastewater Collection and Treatment Facilities 
Integrated Master Plan. Compared various recycle 
treatment options, as well as four different options for 
expanding plant capacity from 40 mgd to 52 mgd, using 
a process model to compare process unit volumes, 
equipment to be installed, optimal operating conditions, 
as well as resources and cost required for operations. 
The plan recommended proceeding with a project that 
includes converting one of the two 20 mgd plants into a 
32 mgd MBR facility. The plan also recommended 
primary effluent equalization and acid-phase digestion. 

Emthonjeni Wastewater Treatment Plant  

Process Specialist 
Town of Machadodorp | Machadodorp, South Africa 

Provided an evaluation of future options for the 
Emthonjeni Wastewater Treatment Plant. The existing 
plant consists of a pond system. The effluent is irrigated. 
Due to increased flow, secondary treatment and 
discharge will be required in the future. The effluent will 
need to meet stringent standards for Chemical Oxygen 
Demand (COD), ammonia, nitrate, and phosphate. The 
challenge was to make optimal use of existing 
infrastructure, while ensuring the effluent standards 
could be met consistently. 

Future Wastewater Treatment Strategy  

Process Specialist 
Town of Machadodorp | Machadodorp, South Africa 

As Process Specialist, performed an investigation of a 
future wastewater treatment strategy for the town of 
Machadodorp. The town has two wastewater treatment 
plants (a package plant and a pond system), neither of 
which were producing a discharge. By South African law 
that would eventually need to change. The investigation 
addressed the issue of combining the effluent from two 
different drainage areas and treating it at a single plant. 
It was shown that the pond system can be integrated 
into a future plant, which would produce a high-quality 
effluent. The projected future flows also favored this 
option. 

City of Nigel Wastewater Strategic Study  

Process Specialist 
City of Nigel | Nigel, South Africa 

As Process Specialist, performed a strategic study on 
wastewater for the City of Nigel. The city has two 
wastewater treatment plants, located upstream and 
downstream of the town. The City is located in a mining 
area and salination of the surface water is a big concern. 
The effluent from the local tannery has a big impact on 
the performance of one of the plants. The City had 
transferred operation of the plants to a regional private 
party. The interests of several parties had to be 
considered while evaluating the different options. 

Grit 

Owner’s Engineer for Wastewater Facility 
Headworks Improvements  

Grit Removal Specialist 
City of San Jose | San Jose, CA 

Presented the available grit removal and grit washing 
technologies to City staff and assisted the City with 
technology evaluation to select the technologies most 
appropriate for the project site, which will be used in the 
Headworks Improvement project. 

Aerated Grit Basin Performance Study - Plant 1  

Process Engineer 
Orange County Sanitation District | Orange County, 
CA 

Participated in a study to evaluate aerated grit basin 